

TENSION PILE STUDY
VOLUME IV
TESTING OF A 30-INCH DIAMETER
INSTRUMENTED PILE IN
SOFT CLAY

Report Number 82-200-4

* * *

Report
to
CONOCO NORWAY, INC.
through
A.S Veritec
Oslo, Norway

* * *

by
THE EARTH TECHNOLOGY CORPORATION
Houston, Texas

June, 1985